UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 54Mbit / MIMO / Port 1+2+3+4 /| PWL 16 / 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -5.9 1.8 -4.1 -4.7 1.8 -2.9
Middle -5.6 1.8 -3.8 5.4 1.8 -3.6
Top-1 -6.3 1.8 -4.5 -6.1 1.8 -4.3
Port 3 Port 4
Channel Port 3 PSD Iég?rle%}[/iglne Corrected Port 4 PSD I(D:l:)tr}r/eccilif)lr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -5.3 1.8 -3.5 -6.2 1.8 -4.4
Middle -5.4 1.8 -3.6 -6.2 1.8 -4.4
Top-1 -6.1 1.8 -4.3 -7.8 1.8 -6.0
Corrected Corrected Corrected Corrected Pgrc;[nl]giz::;A'
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -4.1 -2.9 -3.5 -4.4 1.9
Middle -3.8 -3.6 -3.6 -4.4 2.0
Top-1 -4.5 -4.3 -4.3 -6.0 0.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 1.9 2.9 1.0 Complied
Middle 2.0 2.9 0.9 Complied
Top-1 0.8 2.9 2.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 1

Spectrun ] = Spectrun ] =

Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT

SGL Count 200/200 SGL Count 200/200
[0 1rm svgPwr [ 17m avgPwr

m1[1] 5.89 dBmy m1[1] 5.61 dBmy

Ao 5.254587040 GHz] o 5202561170 GHz,
20 20

0 cém 0 cém

0de 0de

I L]~ -1 —_—— T e B R
-10 10
4
/ \. ."/ \‘I
20 g8 1 - 2068 Jr -
;"’I A / \
-30 dém: -30 g8
- — e —

~50 cBm- ~50 cBm-

60 dém: 60 dém:

CF 5.26 GHz 32001 pts Hpan 30.0 MHz CF 5.78 GHz 32001 pts Hpan 30.0 MHz

— —— —
G v G v

11908763 11908763

Joate: 17 FEB 2000 165314 bate: 17 FEB 2020 171711

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

5.302628670 GHz|

50 dam

CF 5.3 CHz 32001 pts

11806763
ate: 17 FEB. 2020 174317

Hpan 30.0 MHz

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 2

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
mi[1] 4.76 dBm) mi[1] 5.43 dim)|
Ao 5.262436490 GHz] o 5281177460 GHz|
20 20
0 cém 0 cém
0de - 0de =
— U SN s N S
10 10
/ \ 7 3\
- i ! o i / !
0 i & i h
/ Y !
e \ . / .
4 -
e - ,../ P~
= cem:
<50 ~50 cBm-
40 60 dém:
CF 5.26 GHz 32001 pts Hpan 30.0 MHz CF 5.78 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v G v
11908763 11908763
fate: 17 FEB 2020 165431 fate: 17 FEB 2000 171828

Bottom Channel

Spectrur ] =

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
b Att 2068 BWT RN VAW 3 MH:  Mode suto FFT

SGL Count 200/200

fo 17 avgPwr

Mi[1] 6.15 dEm|

30 o 5.304345180 GHz|
20

0 dém

0 —

b |

50 dam

CF 5.3 CHz 32001 pts

Hpan 30.0 MHz

11806763
oate: 17 FEB 2020 174435

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 3

Spectrur ] = Spectru ] =

Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT

S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr

mi[1] 5.36 dim)| mi[1] 5.40 dim)|

Ao 5.250456920 GHz o 5202505860 GHz
20 20

0 cém 0 cém

0de - 0de r

|t — r——t——
10 -10 g8 -
/ \ / \
i \ V \
<20 8 7 20 8 1
! Il \
/ /

-30 6B \ -30 cBm- / \
oo [ — -—

~50 cBm- ~50 cBm-

60 dém: 60 dém:

CF 5.26 GHz 32001 pts Hpan 30.0 MHz CF 5.78 GHz 32001 pts Hpan 30.0 MHz

— —— —
G v G v

TiEEe 1506763

fate: 17 FEB 2020 165548 Fater 17 FEB 2020 171545

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 5Tl VBW IMH:
SGL Count 200/200

Made auta FFT

fo 17m ivgPur

mi[1]

6.18 dim|
5.299091590 GHz|

50 dam

CF 5.3 CHz 32001 pts

11806763
oate: 17 FEB 2020 172552

Hpan 30.0 MHz

Top-1 Channel

Result: Pass

Middle Channel

Page 650 of 729

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 4

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz

L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT

S5L Count 200/200 S5L Count 200/200

[0 1rm svgPwr [ 17m avgPwr

m1[1] 6.23 dBmy m1[1] 6.21 dBmy
Ao 5.265259210 GHz o 5205234040 GHz|
0 0
0 cim 0 cim
0 0
d— e e —t | —t |
-10 Y 10 - Y
) '}‘ |
20 de { 20 g8 £
/ \ / \
-30 g8 - 30 '
e '/// \______

- — = —

~50 cBm- ~50 cBm-

60 gBm 60 6B

CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz

— —_— —
G v G v

TiEEe 1506763

fate: 17 FEB 2020 165708 fate 17 FEB 2020 172103

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

50 dam

CF 5.3 CHz 32001 pts

11806763
oate: 17 FEB 2020 174708

Hpan 30.0 MHz

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 54Mbit / MIMO / Port 1+2+3+4 /| PWL 15/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -6.8 1.8 -5.0 -5.3 1.8 -3.5
Port 3 Port 4
Channel Port 3 PSD Ica:létr)rle%}[/i((:nlr? Corrected Port 4 PSD chzggecc:iliglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -7.8 1.8 -6.0 7.7 1.8 -5.9
Corrected Corrected Corrected Corrected P(C):r(;[n%lﬁt:iZ:s&LAf
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Top -5.0 -3.5 -6.0 -5.9 0.7
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 0.7 2.9 2.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Result: Pass

b Att 2068 BWT
200,200

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz

5T VAW IMH:  Mode auto FFT

Mi[1]

6.81 dim|
314639540 GHz|

-60 dém

CF 5.32 GHz

32001 pts

11508763
Cate: 17 FEB. 2020 180000

Hpan 30.0 MHz

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Result: Pass

oate: 17 FEB 2020 180117

Spectrur ] o
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
o ant 208 BWT 57 VBW 3MH:  Made uta FFT
200/200
Mi[1] 5,36 den
5.321152150 GHz
0
U cm:
0
L I [ NU S
-10 . Y
! ~
2008 7
E /
- .
— ~—
-40 dém =
50
60 gBm
CF 5.37 GHz 32001 pis Span 30.0 MHz
G we
11508763

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Result: Pass

b Att
200,200

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
2068 BWT LR T

VBW 3 MHz  Mode Auto FFT

Mi[1]

0 i
X
o U (R S U A
-10 Y
20 cE H L\
fl \
\
-30 dBm- /
— .
40 dm =
<60 gém-
CF 5.32 GHz 32001 pts Span 200 MHz
(NN v
11806763
Cater 17 FEB 2020 180234
Top Channel

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
200,200

Mi[1] 7.71 dEm|
16750230 GHz
20
U cm:
08
]
o e S S
.’/ \‘
ot 'l A
20 7
30 L -
-
p—— ~L
40 =
50
40 d&m
CF 5.32 GHz 32001 pis Span 30,0 MHz
G we
1506763

oate: 17 FEB 2020 180352

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.3 0.5 -3.8 -4.0 0.5 -3.5
Middle -4.3 0.5 -3.8 -3.5 0.5 -3.0
Top-1 -4.7 0.5 -4.2 -4.7 0.5 -4.2
Port 3 Port 4
Channel Port 3 PSD Iég?rle%}[/iglne Corrected Port 4 PSD I(D:l:)tr}r/eccilif)lr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.2 0.5 -3.7 -5.6 0.5 5.1
Middle -3.8 0.5 -3.3 -5.5 0.5 -5.0
Top-1 -4.4 0.5 -3.9 -5.5 0.5 -5.0
Corrected Corrected Corrected Corrected Pgrc;[nl]giz::;A'
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -3.8 -3.5 -3.7 5.1 1.7
Middle -3.8 -3.0 -3.3 -5.0 2.1
Top-1 -4.2 -4.2 -3.9 -5.0 1.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 1.7 2.9 1.2 Complied
Middle 2.1 2.9 0.8 Complied
Top-1 1.4 2.9 15 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/Port 1

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 4.34 dBm) m1[1] 4.31 dBmy
Ao 5.254622670 GHz o 5202426170 GHz
0 0
0 cim 0 cim
0 T 0 -
4 | IR [ ¥ S
0 / . o /—'— I T _'_"\
! \ {|
/ \ \
I \ / \
2068 f T <20 cem F '_‘
/ \ ! \
/ 4 / A
-30 dB . -30 d&ém /
~50 cBm- <50
60 gBm 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
TiEEe 1506763
fater 17 FEB 2020 180545 fater 17 FEB 2000 182845

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

£.79 dibm)|
5.296880100 GHz|

50 dam

CF 5.3 CHz 32001 pts

Hpan 30.0 MHz

11806763
oate: 17 FEB 2020 184317

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 2

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 4.06 dBmy m1[1] 3.56 dBmy
Ao 5.250655670 GHz o 5278465360 GHz|
0 0
0 cim 0 cim
0 - 0de
e — 4 [ A __.L_\__/ —_—
v ™ " ~
10 i -10
/ \ \
\ ! -.
o : L o ] !
/ \ \
f \ /
\
-30 _u/ -30 d& \
<50 ~50 cBm-
50 60 gBm
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
11908763 11908763
fate 17 FEB 2020 181102 Fater 17 FEB 2000 133004

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

4,70 dEim|
5.307665700 GHz|

50 dam

CF 5.3 CHz 32001 pts

Hpan 30.0 MHz

11806763
oate: 17 FEB 2000 1845734

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 3

Spectrur ] = Spectru ] =
Ref Level 35.00 d8m  Offset 26,30 69 @ RBW 1 MHz Ref Level 35.00 98m  Offset 26,30 03 @ RBW 1Mz
e att M BWT 74 VAW IMH:  Made Auto FFT o ant 208 BWT 57 VBW IMH:  Made uta FFT
SGL Count 200/200 SGL Count 200/200
[0 17m svgPwr [0 17m avarwr
\'I‘l 1] 4.29 dBmy \'I‘l 1] 3.BB dBmy
Ao 5.262252740 GHz Ao 5277560200 GHz]
20 20
0 cem 0 cem
08 - 08
et S SR bt
10 10
7
/ A r/ \
{ l| i 1
20 8 = \ 2068 J 1
! \ ! \
/ 3 I \
3008 \ 3008 I LY
~50 cBm- ~50 cBm-
40 d&m 40 d&m
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.28 GHz 32001 pis Span 30.0 MHz
— S —
G v G v
TiEEe 1506763
Jpate: 17 FEB 2020 181220 fpate: 17 FEB 2020 183121
Bottom Channel Middle Channel
Spectrurn ] l‘._l;l

b Att 2068 BWT
SGL Count 200/200

Ref Level 35.00 dBm  Offset 26,80 09 & RBW 1 MHz

57w VAW IMH:  Mode suto FFT

fo 17m ivgPur

mi[1]

-

50 dam

CF 5.3 CHz

32001 pts

Hpan 30.0 MHz

11806763
oate: 17 FEB 2020 185052

Result: Pass

Top-1 Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 4

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

B

b Att 2068 BWT
SGL Count 200/200

Ref Level 35.00 dBm  Offset 26,80 08 & RBW 1 MHz

57ps VAW IMH:  Mode auto FFT

fo 17m ivgPur

fo 17m ivgPur

oate: 17 FEB 2020 185208

Top-1 Channel

Result: Pass

m1[1] 5.62 dBmy m1[1] 5.57 dBmy
Ao 5.264580480 GHz] Ao 5282218990 GHz|
0 0
0 cim 0 cim
0 0
X -
e —— —- e I
10 ./ -10 6B ;
! A\ .'}( I\i
20 g - T 20 dBm - -
| \
\ \
E \\\‘ -30 d&m // ‘\
~50 cBm- <50
60 gBm 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
TiEEe 1506763
fater 17 FEB 2020 1831337 fate 17 FEB 2000 183238
Bottom Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 deém  Offset 26,80 68 & RBW 1 MHz
o ant 2068 BWT 57 VBW 3MHz  Mode Auto FFT
S5L Count 200/200
fo 17 avgPwr
Mi[1] 5.57 dim|
Ao 5.299344430 GHz|
0
0 cim
0
—r e ] —
-10 6B -
/ \
/ A
e 7 T
I.' 1
-30 cBm- _/f
~50 cBm-
50
CF 5.3 GHz 32001 pis Span 30.0 MHz
] G v
11908763
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -3.8 0.5 -3.3 -4.1 0.5 -3.6
Port 3 Port 4
Channel Port 3 PSD Ica:létr)rle%}[/i((:nlr? Corrected Port 4 PSD chzggecc:iliglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -5.2 0.5 -4.7 -5.6 0.5 -5.1
Corrected Corrected Corrected Corrected P(C):r(;[n%lﬁt:iZ:s&LAf
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Top -3.3 -3.6 -4.7 -5.1 1.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 1.8 2.9 1.1 Complied

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

UL INTERNATIONAL GERMANY GMBH
ISSUE DATE: 04 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum ] :9_:
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 0B BWT 575 VAW 3IMH:  Made Auta FFT
200/200
mi[1]
bl
I cem-
08
J— —_ |
— -1 —
o
| \

20d8 d ".\

-30 A

-40 dBm ==

50

-60 d&m:

CF 5.37 GHz 32001 pts Fpan 30,0 MHz

J | (NN v
11808763

ate: 17 FEB. 2000 151044

Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum ] :9_:
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
b Att 2068 BWT LR T VAW 3 MH:  Mode suto FFT
200/200
]
iHz|
20
U cm:
0 i
SR e R T
P —
-10 &
7 3
{ 1
<208 1 +
/ 4
-30 ve .
a0 T
<60 gém-
CF 5.32 GHz 32001 pts Span 200 MHz
i) J G we
11808763
fater 17 FEB. 2020 151201
Top Channel

Result: Pass

@ Page 664 of 729 FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Result: Pass

Spectrum ]

b Att

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz

200,200

2068 BWT 5T VAW IMH:  Mode auto FFT

20
U cm:
0 de T
et — T | ——
, .
I
Y
<208 + ¥
/ \
-30 - kY
40 I
-60 cBm:
CF 5.32 CHz 32001 pts Span 200 MHz
)il [T
11908763
ate: 17 FEB 2020 151318
Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/Port 4

..;;I'Iu\;al 35 D]J dém  Offset 26,904 & RBW 1 MHz -
jo Att 20 6B BWT LR T VBW 3 MH:  Mode Auto FFT
200/200
i :-_:v_'l:l:l--.r.-‘-l:I H:
20
0 de —
— —
-10 d& ve
."f \
20 d8 _.-'. '._‘
- / \
BT L \
-60 cBm:
CF 5.32 CHz 32001 pts Span 200 MHz
)il [T
11908763
ate: 17 FEB 2020 151438
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.6 1.0 -3.6 -4.7 1.0 -3.7
Middle -4.2 1.0 -3.2 -3.7 1.0 2.7
Top-1 -5.2 1.0 -4.2 -4.5 1.0 -3.5
Port 3 Port 4
Channel Port 3 PSD Iég?rle%}[/iglne Corrected Port 4 PSD I(D:l:)tr}r/eccilif)lr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.8 1.0 -3.8 -5.9 1.0 -4.9
Middle -4.1 1.0 -3.1 -6.0 1.0 -5.0
Top-1 -4.3 1.0 -3.3 -6.3 1.0 -5.3
Corrected Corrected Corrected Corrected Pgrc;[nl]giz::;A'
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -3.6 -3.7 -3.8 -4.9 1.6
Middle -3.2 -2.7 -3.1 -5.0 2.3
Top-1 -4.2 -3.5 -3.3 -5.3 1.7
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 1.6 2.9 1.3 Complied
Middle 2.3 2.9 0.6 Complied
Top-1 1.7 2.9 1.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/Port 1

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 4.68 dBm) m1[1] 4.28 dBmy
Ao 5.262648350 GHz] o 5202651170 GHz
20 20
0 cém 0 cém
0de . 0de ;
)
—t——— |~ e T— A e < s I
10 -0 #
/ Y / Y
/ \ .'J Y
20 8 f T Eal 7 +
! \ / 4
| \ / \
-30 d& 1 \ -30 dé
=46 TR
~50 cBm- ~50 cBm-
60 dém: 60 dém:
CF 5.26 GHz 32001 pts Hpan 30.0 MHz CF 5.78 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v G v
11908763 11908763
fate 17 FEB 2020 181523 fater 17 FEB 2020 1833745

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

5.27 dim|
5.307711630 GHz|

50 dam

CF 5.3 CHz 32001 pts

11806763
oate: 17 FEB 2020 185548

Hpan 30.0 MHz

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 2

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 5Tl VBW IMH:
SGL Count 200/200

Made auta FFT

fo 17m ivgPur

mi[1]

50 dam

CF 5.3 CHz 32001 pts

Hpan 30.0 MHz

11806763
oate: 17 FEB 2020 185705

Top-1 Channel

Result: Pass

Spectrur ] = Spectru ] =
Ref Level 35.00 d8m  Offset 26,30 69 @ RBW 1 MHz Ref Level 35.00 98m  Offset 26,30 03 @ RBW 1Mz
e att M BWT 74 VAW IMH:  Made Auto FFT o ant 208 BWT 57 VBW IMH:  Made uta FFT
SGL Count 200/200 SGL Count 200/200
[0 17m svgPwr [0 17m avarwr
\]‘ll] 4.77 dBmy \]‘ll] 3.76 dBmy
Ao 5.263080530 GHz| Ao 5281138090 GHz|
20 20
0 cem 0 cem
08 - 08 -
- . U S —
S B S o _—t 1 L~ -
10 10
/ \ i \
i f \
Eal H ') <20 dem f T
/ \ / \
/ \ N |
-30 T \ -30 m / \
=ty . s
~50 cBm- <50
40 d&m 40 08
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.28 GHz 32001 pis Span 30.0 MHz
— S —
G v G v
TiEEe 1506763
fpate: 17 FEB 2020 18 1841 Jpate: 17 FEB 200 183902
Bottom Channel Middle Channel
Spectrur ] =
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 3

Spectrur ] = Spectru ] =
Ref Lovel 35.00 dEm  OMset 6.0 b w RBW 1MA: Ref Level 35.00 98m  Offset 26,30 03 @ RBW 1Mz
e att M BWT 74 VAW IMH:  Made Auto FFT o ant 208 BWT 57 VBW IMH:  Made uta FFT
SGL Count 200/200 SGL Count 200/200
[0 17m svgPwr [0 17m avarwr
\'I‘ll] 4.83 dBm) \'I‘ll] 4.15 dBmy
Ao 5.2580803790 GHz] ¥ b 5283764880 GHz|
0 0
0 cem 0 cem
048 - 08 :
e — et — -
10 + 10 ;,
1
o / \ s / \
! "'\ / l'\
I \ I \
-30 08 - "\ -30 dBm ’/ i\
-] " \_
~50 cBm- ~50 cBm-
60 dBm 60 dBm
CF 5.26 GHz 32001 pls Span 30,0 MHz CF 5.08 GHz 32001 pls Span 30,0 MHz
— —_— —
1 J G v (D v
1506763 1506763
Jpate: 17 FEB 2020 181758 Jpate: 17 FEB 2000 182020
Bottom Channel Middle Channel
Spectrurn ] l‘._l;l

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

5.301924630 GHz|

50 dam

CF 5.3 CHz 32001 pts

11806763
oate: 17 FEB 2020 185824

Hpan 30.0 MHz

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 4

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L, At 06 BWT 57 VAW IMHr Mode uta FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 5.95 dBmy m1[1] 6.06 dBmy
Ao 5.267642260 GHz Ao 5273585830 GHz]
0 0
0 cim 0 cim
0 — 0 —
S SN N U W A A O N
-10 ¥ e -10 g8 y
| /i \
/ 4 / 4
o ] ! oE \
! | \
-30 + . -30 68 .\\
e 3= R
~50 cBm- ~50 cBm-
60 gBm 60 gBm
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
11908763 11908763
Joate: 17 FEB 2020 181815 Joate: 17 FEB 2020 184137
Bottom Channel Middle Channel
Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz
o ant 2068 BWT 57 VBW 3MHz  Mode Auto FFT
S5L Count 200/200
fo 17 avgPwr
Mi[1] 6.36 dim|
308 5.293925190 GHZ
0
0 cim
0 —
N L L
10 7
! \\
s ¥
i .‘|
3008 L A
/
- -/ —
~50 cBm-
50
CF 5.3 GHz 32001 pis Span 30.0 MHz
] G v
11908763

oate: 17 FEB 2020 185441

Result: Pass

Top-1 Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -4.6 1.0 -3.6 -4.0 1.0 -3.0
Port 3 Port 4
Channel Port 3 PSD Ica:létr)rle%}[/i((:nlr? Corrected Port 4 PSD chzggecc:iliglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -4.7 1.0 -3.7 -6.2 1.0 -5.2
Corrected Corrected Corrected Corrected P(C):r(;[n%lﬁt:iZ:s&LAf
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Top -3.6 -3.0 -3.7 -5.2 1.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 1.8 2.9 1.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum ] :9_:
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
jo Att 20 6B BWT LR T VBW 3 MH:  Mode Auto FFT
200/200
Wil +67 don
5.318786910 GHz|
20
U cm:
0 e -
J— —
-
0
A \
) \
20 d8 + T
/ \
30 7
g \
a0 dem =
-60 cBm:
CF 5.32 CHz 32001 pts Span 200 MHz
NI we
11908763
fate: 17 FEB 2000 155350

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Result: Pass

Spectrurr ] :9_:

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o At 2068 BWT 575 VAW 3MHz  Mode Auto FFT

200/200
M1[1] 4.02 dik
123924250 GH

n

I cem-

0

———e T T - S
—
-10 & 7
/ \

2068 -

-30 /.I .\\

-40 &

50

60 dBm

CF 5.37 GHz 37001 pis Span 30,0 MHz

(NN v

11908763
Pater 17 FEB 2020 185507

Top Channel

Page 674 of 729

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrur ] ‘:E?
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT

200,200

Mi[1] 2.7 dEbm|
5.018964090 GHz|

T N

-60 dém

CF 5.32 GHz 32001 pts

Hpan 30.0 MHz

(NN v
11806763
Joate: 17 FEB 2000 195624

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 2068 BWT 575 VAW 3MHz  Mode Auto FFT
200/200
M1[1] 6,26 dim|
5.926792910 GHz
20
U cm:
0de -
—
-10 7
/
! \
20 . “
I i
-30 /: .
S
50
60 dém:
CF 5.32 GHz 32001 pts Hpan 30.0 MHz
G we
11908763
fate: 17 FEB 2020 1557 42

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -3.6 1.0 -2.6 -3.8 1.0 -2.8
Middle -4.2 1.0 -3.2 -4.3 1.0 -3.3
Top-1 -5.2 1.0 -4.2 -4.7 1.0 -3.7
Port 3 Port 4
Channel Port 3 PSD Iég?rle%}[/iglne Corrected Port 4 PSD I(D:l:)tr}r/eccilif)lr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.5 1.0 -3.5 5.4 1.0 -4.4
Middle -4.8 1.0 -3.8 5.7 1.0 -4.7
Top-1 -5.0 1.0 -4.0 -6.0 1.0 -5.0
Corrected Corrected Corrected Corrected Pgrc;[nl]giz::;A'
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -2.6 -2.8 -35 -4.4 2.3
Middle -3.2 -3.3 -3.8 -4.7 2.0
Top-1 -4.2 -3.7 -4.0 -5.0 1.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 2.3 2.9 0.6 Complied
Middle 2.0 2.9 0.9 Complied
Top-1 1.1 2.9 1.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 1

Spectrur ] = Spectru ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
Lo Att 2068 BWT 5T VBW 3IMH:  Mode Auto FFT jo Att 20 6B BWT RN VBW 3 MH:  Mode Auto FFT
SGL Count 200,200 SGL Count 200,200
[ 17m avgPwr @ 17m avgPwr
\'II[ 1] 3.61 dBmy \'II[ 1] 4.23 dBmy
i 5.266610540 GHZ F i 5202050250 GHz
20 20
0 dom 0 dom
0 dB l. 0 dB T
- X
S S [ [JSN S [ S IS [ SRR S
-10 y -10 7 ™
/ \ / \
20 8 f 20 8 - 4
/ | / \
/ 1
-30 cBm- / \\ -30 cBm-
(/ h e — -_/ —
EeE 20 dém
~50 cBm- <50
-60 cBm: -60 dB
CF 5.26 GHz 32001 pts Span 200 MHz CF 5.28 CHz 32001 pts Span 30.0 MHz
e — e
[T [T
11908763 11908763
[oate: 17 FEB 2020 2002 41 Date 17 FEB. 2020 201314
Bottom Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz
jo Att 20 6B BWT RN VBW 3 MH:  Mode Auto FFT
SGL Count 200,200
fo 17m svgPur
mi[1] 5.21 dBm)
30 ol 5.3063626 10 GHz|
20
0 dom
0 de o
——— - —_— —— _.—'Y"--\_
10 T .
/
20 8 { -
/ 4
e / \
sl —
~50 cBm-
-60
CF 5.3 GCHz 32001 pts Span 200 MHz
)il [T
11908763
Iate: 17 FEB 2020 203235
Top-1 Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 2

Top-1 Channel

Result: Pass

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L art 06 BWT 57 VAW IMHr Mode uta FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 3.87 dBmy m1[1] 4.36 dBmy
Ao 5.263455520 GHz o 5206422610 GHz,
0 0
0 cim 0 cim
0 - 0 -
I IS RN N L S o i D | S
i I N / - N
-10 - 10
! \ / \
{ \ f \
20 g ) Eal 7 T
/ \ /
30 gBm 30 gBm
__,/ ~ e 1 ~~—
40 dam —-= 0 dem _—
<50 <50
50 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
TiEEe 1506763
Joate: 17 FEB 2020 200358 Joate: 17 FEB 2020 201831
Bottom Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz
o ant 208 BWT 57 VBW 3MH:  Made uta FFT
S5L Count 200/200
fo 17 avgPwr
Mi[1] 2.77 ditm|
308 5.306596040 GHZ
0
0 cim
0 -
i . S
— e Ea — T
10
/ \
P " i
2 1 y
/ \
0.8
/ ™ -
o —
<50
60 gBm
CF 5.3 GHz 32001 pis Span 30.0 MHz
] G v
11508763
Joate: 17 FEB 2020 203352
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 3

oate: 17 FEB 2020 203510

Top-1 Channel

Result: Pass

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L art 06 BWT 57 VAW IMHr Mode uta FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 4.50 dBmy m1[1] 4.83 dBm)
o 5.254917030 GHz| Ao 5275304210 GHy|
0 0
0 cim 0 cim
0 0 -
- — | - B
-10 -10 6B ¥ .
7
Fi \ _f
f \ / \
2 / T Eal 7 "
\
30 gBm -30 68 /
. ~ [~
- — - —
-40 cBm: "710} B
<50 ~50 cBm-
50 60 gBm
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
TiEEe 1506763
Jpate: 17 FEB 2020 200515 Joate: 17 FEB 2020 202048
Bottom Channel Middle Channel
Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz
o ant 208 BWT 57 VBW 3MH:  Made uta FFT
S5L Count 200/200
fo 17 avgPwr
Mi[1] 5.06 dim|
308 5.305297650 GHZ
0
0 cim
0 -
X
_ —_
10 /-/
/ \
P " / ‘|
2 Y
30 gBm
-eriEm =
~50 cBm-
50
CF 5.3 GHz 32001 pis Span 30.0 MHz
] G v
11508763
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UL INTERNATIONAL GERMANY GM
TEST REPORT VERSION 1.0

BH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 4

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 5.41 dBmy m1[1] 5.73 dBmy
Ao 5.261710880 GHz| o 5205486080 GHz
0 0
0 cim 0 cim
0 - 0de
__,-'—_——'*—'_‘“\/“‘_‘_"- — -~ T -t =
10 7 10
/ \ /]
oo & / \ on & / \
-2 7 1 E i 1
f \ ! \
e / \ e / \
et \"H_

o ] —
Bl BE —
~50 cBm- <50
50 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz

— —_— —
G v G v
11908763 11908763
fater 17 FEB 2000 200633 fate 17 FEB 2000 203208

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

6.0 dim|
5.298968780 GHz|

50 dam

CF 5.3 CHz 32001 pts

Hpan 30.0 MHz

11806763
oate: 17 FEB 2020 203627

Top-1 Channel

Result: Pass

Middle Channel

Page 681 of 729

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -3.3 1.0 -2.3 -4.0 1.0 -3.0
Port 3 Port 4
Channel Port 3 PSD Ica:létr)rle%}[/i((:nlr? Corrected Port 4 PSD chzggecc:iliglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -5.7 1.0 -4.7 -5.9 1.0 -4.9
Corrected Corrected Corrected Corrected P(C):r(;[n%lﬁt:iZ:s&LAf
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Top -2.3 -3.0 -4.7 -4.9 2.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 2.3 2.9 0.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Result: Pass

2068 BWT

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz

5T VAW IMH:  Mode auto FFT

b Att
200/200
mi[1]
20
I cem-
0 i
e R B p—
- P
-10 &
.'l.’ A
/ 5\
. / \
7
-30 dBm-
—— ‘“‘m__“_
40 dB i
<60 gém-
CF 5.32 GHz 32001 pts Span 200 MHz
(NN v
11806763
Cater 17 FEB. 2020 205124
Top Channel

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
200,200

Mi[1] 2.00 dEbm|
5.317609450 GHz|

-60 dém

CF 5.32 GHz 32001 pts

Hpan 30.0 MHz

(NN v
11806763
Joate: 17 FEB 2000 2052 42

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Result: Pass

b Att 2068 BWT
200,200

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz

5T VAW IMH:  Mode auto FFT

Mi[1]

5.017428520 GHz|

-60 dém

CF 5.32 GHz

32001 pts

Hpan 30.0 MHz

11806763
oate: 17 FEB 2020 205358

Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum ] :9_:
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 0B BWT 575 VAW 3IMH:  Made Auta FFT
200/200
mi[1] 5.96 dim|
5.316334490 GHz]
bl
I cem-
0 @ —
—r——
-10 d8 e
A Y
/ ‘.‘
<208 F 'y
A
/ LY
30
B =
50
40 dBm
CF 5.32 GHz 32001 pls Fpan 300 MHz
(NN v
11808763
Cater 17 FEB 2020 205517

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -7.0 2.3 -4.7 -6.8 2.3 -4.5
Middle -5.7 2.3 -3.4 -5.0 2.3 2.7
Top-1 -6.2 2.3 -3.9 -5.2 2.3 -2.9
Port 3 Port 4
Channel Port 3 PSD ICDZL(;tr)rle%}[/i((:)llf Corrected Port 4 PSD chlziieccilif)lr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -7.4 2.3 5.1 -8.1 2.3 -5.8
Middle -5.1 2.3 -2.8 -5.8 2.3 -3.5
Top-1 -6.0 2.3 -3.7 -7.2 2.3 -4.9
Corrected Corrected Corrected Corrected Pgrc;[nﬁgiz::;A'
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -4.7 -4.5 5.1 -5.8 0.1
Middle -3.4 2.7 -2.8 -3.5 2.4
Top-1 -3.9 -2.9 -3.7 -4.9 1.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 0.1 2.9 2.8 Complied
Middle 2.4 2.9 0.5 Complied
Top-1 1.6 2.9 1.3 Complied

Result: Pass within Measurement Uncertainty
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 1

1190876
Dete: 4 MAR 2000 14:4599

Spectrum ] [“g‘? Spectrum ] [“r,‘?
Ref Lavel 35.00 dEm  Offset 26.60 03 @ RBW 1 MAz Ref Lavel 35.00 dEm  Offset 26.60 03 @ RBW 1 MAz
o ant WdE SWI STps  VBW 3MHz Mode Auto FFT o ant Wds SWI STps  VBW IMEz Mode Auto FFT
SEL Count 200/200 SEL Count 200/200
@ LFm Viaw @ LFm Viaw
o Mi[1] 7.04 dBm| o Mi[1] 5.69 dBm
0 dir 5265643570 GHz 0 dir 5273630820 GHz
20 20 B
10 de 10 de
0@ 0@ - -
| = P S SR [ SR
-10 dB = -10 dB
\
A\ ! )
-20 db 4 - 20 £ -
1 ] |
/ \ / \
o —| e ~40 dem e~
-50 dB -50 dB
-0 dB -0 dB
CF §.26 GHx 32001 pts Spon 30.0 MHz CF §.28 GHx 32001 pts Spon 30.0 MHz
S — S —
[T [T

1180ETE
Date: 4 MAR 2020 154208

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 5Tl VBW IMH:
SGL Count 200/200

Mode auta FFT

fo 17m ivgPur

mi[1]

6.25 dim|
5.306857600 GHz|

CF 5.3 CHz 32001 pts

Hpan 30.0 MHz

11806763
ate: 17 FEB. 2000 204047

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 2

Spectrum ] [“g‘? Spectrum ] [“r,‘?
RefLeval 35.00 dém  Offset 26,50 c3 @ RBW 1 Mnz RefLeval 35.00 dém  Offset 26,50 c3 @ RBW 1 Mnz
o At WdE SWI STps  VBW 3MHz Mode Auto FFT o At WdE SWI STps  VBW 3MHz Mode Auto FFT
SEL Count 200/200 SEL Count 200/200
@ LFm Viaw @ LFm Viaw
o | mi[1] .80 dBm| o | mi[1] 5,07 dBm|
0 dir 5261422140 GHz 0 dir 5286274490 GHz
20 20
10 10
0@ 0@ -
e e | d-‘-"l-\_f'_':-‘-"\—h
10 e R /JM—"‘—‘-'—‘-—-—‘_"‘—\-\. 10 ] )
4\
/ \ i \
o0 I A o0 ! 1
[} L f
i \ / \
/ |
. / v / \
dim ™~ "—'ﬁ'u_a;.‘/ ~
0 0
-0 dB -0 dB
CF §.26 GHx 32001 pts Spon 30.0 MHz CF §.28 GHx 32001 pts Spon 30.0 MHz
S — —_— —_— —
1| ] [T i L ] [T
1180aTE 1180aTE
ete: 4 MAR 2020 144552 te: 4 MAR 2020 154244

Bottom Channel Middle Channel

Spectrur ]

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

[0 17m avgPwr

<f

Mi[1] .26 dBm|
e 5.304048940 GHz]

CF 5.3 GHz 32001 pts Hpan 30.0 MHz

11806763
ate: 17 FEB. 2000 204204

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 3

Spectrum ] [“g‘? Spectrum ] [“r,‘?
Ref Lavel 35.00 dEm  Offset 26.60 03 @ RBW 1 MAz Ref Lavel 35.00 dEm  Offset 26.60 03 @ RBW 1 MAz

o ant WdE SWI STps  VBW 3MHz Mode Auto FFT o ant WdE SWI STps  VBW 3MHz Mode Auto FFT

SEL Count 200/200 SEL Count 200/200

@ LFm Viaw @ LFm Viaw

. | Mi[1] 7.43 dbm| o | mi[1] 5.18 dim|
0 dir 5265404520 GHz 0 dir 5284865470 GHz
20 20

10 10

0@ 0@ -

P I B I
-10 dB = = -10 dB
A
/ \ \
20 a T 20
/ \ A

- / - / AN

"—"'6_55;/ - ] dim T
-50 dB -50 dB

-0 dB -0 dB

CF §.26 GHx 32001 pts Spon 30.0 MHz CF §.28 GHx 32001 pts Spon 30.0 MHz
S — —_— —_— —

1| ] [T i L ] [T

1180aTE 1180aTE

te: 4 MAR 2020 145021 te: 4 MAR 2020 154349

Bottom Channel Middle Channel

<f

Spectrur ]
Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

[0 17m avgPwr

Mi[1] .01 dim
30 dém 5.295450450 GHz

CF 5.3 GHz 32001 pts Hpan 30.0 MHz

11806763
oate: 17 FEB 2000 204322

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 4

Spectrum | [= Spectrum ) [=
Ref Lavel 35.00 dEm  Offset 26.60 03 @ RBW 1 MAz Ref Lavel 35.00 dEm  Offset 26.60 03 @ RBW 1 MAz
o ant WdE SWI STps  VBW 3MHz Mode Auto FFT o ant WdE SWI STps  VBW 3MHz Mode Auto FFT
SEL Count 200/200 SEL Count 200/200
@ LFm Viaw @ LFm Viaw
o Mi[1] 8.12 dBm o Mi[1] 587 dBm
0 dir 5254674230 GHz 0 dir 5.281409020 GHz]
20 20 B
10 de 10 de
0@ - 0@ —
- |
10 SN = -10 dB
! f \
/ \ / \
-20 db 7 \\ -20 db i 1
20 dby \\ 20 dp L \
dim s cramm | S
50 dn 50 dn
-0 dB -0 dB
CF §.26 GHx 32001 pts Spon 30.0 MHz CF §.28 GHx 32001 pts Spon 30.0 MHz
S — S —
1| [T L [T
1180aTE 1180aTE
te: 4 MAR 2020 145131 late: 4 MAR 2000 15:44.27

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 5Tl VBW IMH:
SGL Count 200/200

Mode auta FFT

fo 17m ivgPur

mi[1]

7.28 dibm)|
5.294958280 GHz|

32001 pts

11806763
oate: 17 FEB 2020 204438

Hpan 30.0 MHz

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top 5.2 2.3 -2.9 -4.9 2.3 -2.6
Port 3 Port 4
Channel Port 3 PSD Ica:létr)rle%}[/i((:nlr? Corrected Port 4 PSD chzggecc:iliglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -6.5 2.3 -4.1 -6.2 2.3 -3.9
Corrected Corrected Corrected Corrected P(C):r(;[n%lﬁt:iZ:s&LAf
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Top -2.9 -2.6 -4.1 -3.9 2.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 2.2 2.9 0.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

b Att
200,200

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
2068 BWT

5T VAW IMH:  Mode auto FFT

Mi[1]

0 i T
o 1
o 7
<20 g8 _=' "\
] \
-30 dBm =
1 -
-40 cBm:
<60 gém-
CF 5.32 GHz 32001 pts Span 200 MHz
I«
11806763
Cater 17 FEB 2020 2015523
Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrur ] :9_:
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
jo Att 20 6B BWT LR T VAW 3 MH:  Mode suto FFT
200
Wil To1 dom
5.326393550 GHz|
20
U cm:
0 de
—t— e L — T
o T
/ \
s 7 )
I A
/ \
-30
o
" H"--
)
<60 gém-
CF 5.32 CHz 32001 pts Span 200 MHz
NI we
11908763
Pater 17 FEB 2020 21:0040

Top Channel

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

UL INTERNATIONAL GERMANY GMBH
ISSUE DATE: 04 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrur ] :9_:
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
b Att 2068 BWT LR T VAW 3 MH:  Mode suto FFT
200/200
mi[1]
20
U cm:
o
- 1 —— ____\_\__'_____\_._'-._‘_,____
’ 7
Y\
208 -
A
-30 dBm
T |
40 dBm =
<60 gém-
CF 5.32 GHz 32001 pts Span 200 MHz
] I«
11806763
Cater 17 FEB. 2020 21:01:58
Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrur ] o
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
o att 2066 BWT  S7ps VBW IMH: Mode uto FFT
200/200
Ma[1] .40 dBm|
5.320895190 GH2
20
U cm:
0 g8 M1
—_ b x -
108 T e e
.f/ \
208 + -
\
a0 S ‘\
40 d&m: =
50
40 d&m
CF 5.32 GHz 32001 pis Span 30,0 MHz
G we
1506763
Pater 17 FEB 2020 21:0315

Result: Pass

Top Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -9.6 2.3 -7.3 9.1 2.3 -6.8
Top -10.1 2.3 -7.8 9.5 2.3 -7.2
Port 3 Port 4
Channel Port 3 PSD ICDZl(J)tr)r/ea/i((:)lr? Corrected Port 4 PSD gl;tr}/ecci/if)lﬁ Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -8.7 2.3 -6.4 -9.7 2.3 -7.4
Top -10.5 2.3 -8.2 -12.7 2.3 -10.4
Corrected Corrected Corrected Corrected P(():r(;[n%lgizgsgll
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -7.3 -6.8 -6.4 -7.4 -1.5
Top -7.8 -7.2 -8.2 -10.4 -2.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -15 4.4 Complied
Top -2.3 5.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/Port 1

Spectrum ] o Spectrum ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 1rm svgPwr [ 17m avgPwr
Mi[1] 9,65 dem| Mi[1]
Ao 5.28111280 GHz| o
20 20 dBm
0 cém 0 cém
0de 0de
-10 g8 - -10 g8 =
e
p 1 ~ ]
/ o e 1 i
20 + T 20 ] 1
{ 1Y [ 1
308 / N -30 g8 ] T
e S // \'\
40 d&m: sacaar
50 50
40 60 08
CF 5.27 GHz 32001 pts Hpan 60.0 MHz CF 5.31 GHz 32001 pts Hpan 60.0 MHz
— —— —
G v G v
11808763 11808763
Cater 17 FEB 2020 21:24 84 Cater 17 FEB. 2020 21:3323

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum ] o Spectrum ] =

Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT

SGL Count 200/200 SGL Count 200/200

[0 1rm svgPwr [ 17m avgPwr

mi[1] 9.16 dim mi[1]

Ao 5.26191710 GHz o

20 20 dBm

0 cém 0 cém

0de 0de

XL
10 10
\ i |
<20 8 ; - 20 T 1
| i { i
f 1 { |

30 dBm _/ Y <30 d&m: + \
40 GEn—- = a0 cam=

50 50

40 60 08

CF 5.27 GHz 32001 pts Hpan 60.0 MHz CF 5.31 GHz 32001 pts Hpan 60.0 MHz

— —— —
G v G v

11808763 11808763
Pater 17 FEB. 2020 21:2601 Cater 17 FEB 2020 21:4040

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum ] o Spectrum ] =
Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
= Att 0B BWT A VAW 3MHT Mode suto FFT o Att 20 6B BWT G4 VBW 3MH:  Mode Auta FFT
SGL Count 200/200 SGL Count 200/200
o 17m avgPwr o 17m avgPwr
M1[1] 8.71 dim| mif1]
HeE 5.26658760 GH2 o
20 20 dBm
0 cém 0 cém
0de 0de
10 i -10 dé S—————
] \ Jr,.._.v_-—\,,__,,_-—-v-\
o0 1 T 2 i |
.r 1 | \
3008 - L] 308 1
! ' !
S T / \‘ -
30 a0t
50 50
40 &0
CF 5.27 GHz 32001 pts Hpan 60.0 MHz CF 5.31 GHz 32001 pts Hpan 60.0 MHz
— —— —
J J G v G v
TiEEe 1506763
Cate: 17 FEB. 2020 21:27.18 Pater 17 FEB 2020 21:41:85

Bottom Channel

Result: Pass

Top Channel

Page 700 of 729

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/Port 4

Spectrur ] 2 Spectrur ] o
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 1rm svgPwr [ 17m avgPwr
mi[1] 9.77 dim| mi[1] 12.74 dBmy
Ao 527752410 GHz o 531544110 GHz
20 20 dBm
0 cém 0 cém
0de 0de
10 L1 -10 g8
Iy_,_,__,_,.,_,,—-_m_,_\ [ At P SR
20 g8 { L o / h
] \ f \
{ 1 { §
-30 g8 1 T -30 g8 ]
! |
I \\,_ //
-40 cBm:
50 <50 cem-
40 60 dém:
CF 5.27 GHz 32001 pts Hpan 60.0 MHz CF 5.31 GHz 32001 pts Hpan 60.0 MHz
— —— —
G v G v
11808763 11808763
Cate: 17 FEB. 2020 21:2835 Pater 17 FEB 2020 21:4315

Bottom Channel

Result: Pass

Top Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -11.2 3.2 -8.0 -10.1 3.2 -6.9
Top -13.4 3.2 -10.2 -12.6 3.2 94
Port 3 Port 4
Channel Port 3 PSD ICDZl(J)tr)r/ea/i((:)lr? Corrected Port 4 PSD gl;tr}/ecci/if)lﬁ Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -10.3 3.2 71 -11.1 3.2 -7.9
Top -13.1 3.2 -9.9 -14.7 3.2 -11.5
Corrected Corrected Corrected Corrected P(():r(;[n%lgizgsgll
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -8.0 -6.9 -7.1 -7.9 -1.8
Top -10.2 9.4 -9.9 -11.5 -4.9
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -1.8 2.9 4.7 Complied
Top -4.9 2.9 7.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/Port 1

Spectrum ] o Spectrum ] =
Ref Level 35.00 dBm  Offset 26,80 0 w RBW 1 MHz Ref Level 35.00 dBm  Offset 26,80 03 ® RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200,200 SGL Count 200,200
[0 1rm svgPwr [ 17m avgPwr
maf1] Mi[1]
30 i 30 cim
20 20 dém
0 i 0 i
0 dé: 0 dé:
r‘_z—»\/—\d_z——-‘—’\\ x)
/ Y 1 — .—J\hf‘\_/“w“’\‘ s B TN
<20 g8 T ¥ 20 + -
I \ f \
300 T a0 | {
f i
f— —/ \ v M
-40 m
50 50
40 60 08
CF 5.27 GHz 32001 pts Span 60.0 MHz CF 5.31 GHz 32001 pts Span 60,0 MHz
— m— —
(NI v (NI v
11806763 11806763
Cate: 17 FEB. 2020 21:3005 Cater 17 FEB 2020 214453

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrur ] = Spectrur ] =
Ref Level 35.00 dBm  Offset 26,80 i @ RBW 1 MHz Ref Level 35.00 d8m  OMfset 26,80 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 1rm svgPwr [ 17m avgPwr
Mi[1] 10.11 dim| Mi[1] 12.61 dm|
Ao 5.25387740 GHz o 5.31626040 GHz
bl 20 dém
0 cdéim 0 cdéim
0 e 0 e
10 2 MW.\\ S——— -10 d8
I il e~
R
A i |
| /_'\_ \ ] d_,\/\/—f\\ /-—/"_’ '
s | ¥ s f 3
f ! / \
.mﬁ _’/, .\ 30 d8 ’_/] \\
40 dBm— — =3
50 50
40 40 d8
CF 5.27 GHz 32001 pls Hpan 6.0 MHz CF 5.31 GHz 32001 pls Hpan 60,0 MHz
— p—— —
) J (NI v (NI v
11806763 11806763
ate: 17 FEB. 2000 21:31:24 ate: 17 FEB. 2020 21:4510

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum ] o Spectrum ] =

Ref Lovel 35.00 dEm  OMfset 26.90 b w RBW 1 MH: Ref Level 35.00 dEm  OMfset 26.90 05 & RBW 1Mn:
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT

SGL Count 200/200 SGL Count 200/200
[0 17m svgPwr [0 17m avarwr

maf1] Mi[1]

3008 267 30 dm

] 20 dm

0 e 0 e

0 8 0 8

10 4 10 It

e — e e———— 1

\ )/"\J\——\M o~
<20 g i ¥ <20 g { i
{ \ f |
| 1 . / 1

30 7 T -3 7 \
| N _ e
-40 [au-ohr

50 50

40 60 8

CF 5.27 GHz 32001 pls Span 60.0 MHz CF 5.31 GHz 32001 pls Span 60.0 MHz

— — —
(NI v (NI v
11508763 11508763
Joate: 17 FEB 2000 213241 Joute 17 FEB 220 214727
Bottom Channel Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/Port 4

Spectrum ] o Spectrum ] =
Ref Level 35.00 dBm  Offset 26,80 i @ RBW 1 MHz Ref Level 35.00 d8m  OMfset 26,80 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 17m avarwr [ 17m avgPwr
mi[1] 11.11 dimy mi[1] 14.76 dBm)
Ao 5.27785980 GHz o 5.29842040 GHz|
bl 20 dém
0 cdéim 0 cdéim
0 e 0 e
10 -10 d8 ™
e Sag— T
' | O e Vet
<20 8 f T <20 8 1 r
.' \ \
30 d8 ; T 30 d8 1 +
A | i i
e — A - N
50 50
40 40 d8
CF 5.27 GHz 32001 pls Hpan 6.0 MHz CF 5.31 GHz 32001 pls Hpan 60,0 MHz
— p—— —
(NI v (NI v
11808763 11808763
Pater 17 FEB 2020 21:3383 Cater 17 FEB 2020 21:4545

Bottom Channel

Result: Pass

Top Channel

Page 706 of 729

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -10.5 1.6 -8.9 -10.2 1.6 -8.6
Top -11.2 1.6 -9.6 -10.0 1.6 -8.4
Port 3 Port 4
Channel Port 3 PSD ICDZl(J)tr)r/ea/i((:)lr? Corrected Port 4 PSD gl;tr}/ecci/if)lﬁ Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -10.7 1.6 9.1 -10.8 1.6 -9.2
Top -10.0 1.6 -8.4 -11.4 1.6 -9.8
Corrected Corrected Corrected Corrected P(():r(;[n%lgizgsgll
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -8.9 -8.6 9.1 -9.2 -3.7
Top -9.6 -8.4 -8.4 -9.8 -3.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -3.7 2.9 6.6 Complied
Top -3.3 2.9 6.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum ] o Spectrum ] =

Ref Level 35.00 d8m  Offset 26,30 69 @ RBW 1 MHz Ref Level 35.00 98m  Offset 26,30 03 @ RBW 1Mz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT

6L Count 200/200 6L Count 200/200

[0 17m svgPwr [0 17m avarwr

mi[1] mi[1] 11.18 dim)

30 d8 30 cam 532115030 GHa
20 dam 20 dam

0 cem 0 cem

] ]

10 e 1068 =X —

, e S, r_/'\_,w—/ IJ(_,-.__/\,\,—»-‘M_\\ , ] —
20 - - 20 I' A
/ \ f

30 /.r T 30 T T

I AN ~ \ -

=0

~50 cBm- ~50 cBm-

40 d&m 40 d&m

CF 5.27 GHz 32001 pis Span 60,0 MHz CF 5.31 GHz 32001 pis Span 60.0 MHz

— S —
G v . 1 J G v
11508763 11508763
fate: 17 FEB 2020 215355 fater 17 FEB 2000 220832
Bottom Channel Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrur ] 2 Spectrur ] o
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200,200 SGL Count 200,200
[ 17m avgPwr @ 17m avgPwr
mi[1] 10.22 dim) mi[1]
i 526239900 GHz ) dém
20 20 dBm
0 dom 0 dom
0 de 0 de
10 - S - 1o ~ =]
. M ) /—-'\, ; . M‘ \
20 8 .: L 20 g8 I.' -
{ i | |
/ 1 | 1
30 -30 6B T
7 T 7 ;
/—-_——-"'/ N\ e 5 / \‘—
40 f—<c-aam
50 <50
-60 -60 dB
CF 5.27 CHz 32001 pts Span 600 MHz CF 5.31 GHz 32001 pts Span 60.0 MHz
: — :
(NI s (NI s
TiEEe 1506763
fater 17 FEB 2020 21:5516 Fater 17 FEB 2000 2205 48
Bottom Channel Top Channel
Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

UL INTERNATIONAL GERMANY GMBH
ISSUE DATE: 04 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrur ] 2 Spectrur ] o
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 1rm svgPwr [ 17m avgPwr
mi[1] 10.70 dem) M1[1]
Ao 5.26475020 GHz o 5.29496
20 20 dBm
0 cém 0 cém
0de 0de
b 1
10 —— 10 -
S —
{_,_/-\—\_F-"W/-‘-V\ P —— ‘ r{/_,/\_,—._/\._‘_\,—\._\\/-\,—- i
<20 g f 8! 0 II: T
1 ] 1
I 1 )
-30 g8 - ‘.\ -30 g8 -
30 dan—t- Co 40 cam-
50 50
40 60 08
CF 5.27 GHz 32001 pts Hpan 60.0 MHz CF 5.31 GHz 32001 pts Hpan 60.0 MHz
— —— —
G v G v
TiEEe 1506763
Cater 17 FEB. 2020 21:5534 Cate: 17 FEB. 2020 22 11:07

Result: Pass

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum ] o Spectrum ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
Mi1[1] 10.83 dim| Mi1[1] B
o 5.27521230 GHz o 5.32376390 GHz
20 dém 20 dém
0 dei 0 dei
0 0
10 10
Jr,u_/——\._f-—s-r\_,_ﬂ /L/‘-—ﬁ\,-—\uw [~ /“_,_/\Wj\‘_‘
20 / ! 2068 i !
i ) T
{ 1 !
30 : ¥ 30 7
S Ny S \
40 — {-ccam ™
= =
50 50
CF 5.27 GHz 32001 pis Span 600 MHz CF 5.31 GHz 32001 pis Span 6.0 MHz
— —_— —
] J G v . | J G v
TiEEe 1506763
Pater 17 FEB. 2020 21:57-51 Cater 17 FEB 2020 221224
Bottom Channel Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it - Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -11.0 2.3 -8.7 -10.4 2.3 -8.1
Top -10.9 2.3 -8.6 -10.3 2.3 -8.0
Port 3 Port 4
Channel Port 3 PSD ICDZl(J)tr)r/ea/i((:)lr? Corrected Port 4 PSD gl;tr}/ecci/if)lﬁ Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -10.0 2.3 1.7 -12.1 2.3 -9.8
Top -11.5 2.3 -9.2 -12.0 2.3 -9.7
Corrected Corrected Corrected Corrected P(():r(;[n%lgizgsgll
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -8.7 -8.1 -7.7 -9.8 -3.1
Top -8.6 -8.0 -9.2 -9.7 -3.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -3.1 2.9 6.0 Complied
Top -3.2 2.9 6.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum ] o Spectrum ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Rof Level 35.00 d6m  Offset 26,50 05 @ RBW 1Mz
fo At 2068 BWT G4 VBW IMH:  Mode auto FFT = Att 2068 BWT VBW 3 MH:  Mode auta FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
mi[1] 11.07 dimy mi[1] 10.97 dBm)
Ao 5.26129200 GHz o 5.31760480 GH2
0 20 dém
0 cim 0 cim
0 0
10 -10 6B
20 68 : i \ g / \ \
| | | '
/ 1 i L
30 gBm , ) 3068 ; ¥
\ /
e -~ ~ e \\-—
50 50
50 60 6B
CF 5.27 GHz 32001 pis Span 600 MHz CF 5.31 GHz 32001 pis Span 6.0 MHz
— —_— —
G v G v
TiEEe 1506763
Joate: 17 FEB 2020 215335 Jpate: 17 FEB 2020 22 1403
Bottom Channel Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum ] o Spectrum ] =

Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT

S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr

M1[1] 10.42 dim) M1[1]

Ao 5.26742760 GHz e

0 20 dém

0 cim 0 cim

0 0

10 = 1068 =

/\,,_r»—\/—\,\,_/—’\ F_, e S ,IF\’*/\\/J Jr—\_,_ﬂ,“_,—-—ﬁ..w_,_.
f |/ \ i \ i
0 g l - 20 f T
/ \ }

30 : . 3068 + E
|~ \ ~ \__
40 = = < =3
50 <50 cem-

50 60 gBm

CF 5.27 GHz 32001 pis Span 600 MHz CF 5.31 GHz 32001 pis Span 6.0 MHz

— —_— —
G v G v

TiEEe 1506763
Cater 17 FEB 2020 220054 Cater 17 FEB. 2020 221521

Bottom Channel

Result: Pass

Top Channel
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum ] o Spectrum ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
mi[1] 10.04 dimy mi[1] 11.50 dimy
o 5.27489360 GHz o 5.30760570 GH2
20 dém 20 dém
0 cim 0 cim
0 0
10 : — 10
20 + - 20 :
I \ i
1 !
0 . 30 dBm +
J AN
- | ]/ N
40 h-a0-Gam
ol ol
50 50
CF 5.27 GHz 32001 pis Span 600 MHz CF 5.31 GHz 32001 pis Span 6.0 MHz
— —_— —
] J G v . | J G v
TiEEe 1506763
Cater 17 FEB. 2020 220211 Cater 17 FEB. 2020 221638
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum ] o Spectrum ] =
Ref Level 35.00 dBm  Offset 26,80 i @ RBW 1 MHz Ref Level 35.00 d8m  OMfset 26,80 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 17m avarwr [ 17m avgPwr
mi[1] mi[1] dBm|
30 d8 30 dém 5.30747020 GHz
bl 20 dém
0 cdéim 0 cdéim
0 e 0 e
10 10
/“"\/"H--._n_ﬂ fw‘nr/\ )
. Y. I . 1
<20 8 1 + <20 8 f
1 | I
0 d - 0 d !
/ \\\_ /.l \
e By =
-0 = feac-cam
50 50
40 40 d8
CF 5.27 GHz 32001 pls Hpan 6.0 MHz CF 5.31 GHz 32001 pls Hpan 60,0 MHz
— p—— —
(NI v (NI v
TiEEe 1506763
Cate: 17 FEB. 2020 220328 Cate: 17 FEB. 2020 221755

Bottom Channel

Result: Pass

Top Channel
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Single -13.4 3.3 -10.1 -13.5 3.3 -10.2
Port 3 Port 4
Channel Port 3 PSD Ica:létr)rle%}[/i((:nlr? Corrected Port 4 PSD chzggecc:iliglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Single -13.4 3.3 -10.1 -14.3 3.3 -11.0
Corrected Corrected Corrected Corrected P(C):r(;[n%lﬁt:iZ:s&LAf
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Single -10.1 -10.2 -10.1 -11.0 -5.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Single -5.3 2.9 8.2 Complied

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT
SGL Coun

1Tps VAW 3IMH:  Mode auto FFT
t 200/200
@ 17m View

30 dBm-

Mi[1]
20 dém:

[rures
./ S 1

-60 dém

CF 5.20 GHz

32001 pts

Span 1200 MHz
11806763

(NN v
Pate: 24 FEB 2020 150211

Single Channel
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum ] oo
RefLevel 35.00 d8m  Offset 26.80 d8 & RBW 1 MH:z
Jo At 0 dB BWT
SGL Count 200/200

@ LA View

1Tps VAW 3IMH:  Mode auto FFT

M1[1] 13.5
30 dBm:

20 dBm:

P AT Yo' ,_\/—"‘\,’\-u Il i

-60 dém

CF 5.20 GHz

32001 pts

Span 120.0 MHz
G we

11508763

fater 24 FEB 2000 150328

Single Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT
SGL Coun

1Tps VAW 3IMH:  Mode auto FFT
t 200/200
@ 17m View

30 dBm-

Mi[1]
20 dém:

ke el PN VW\/‘

-60 dém

CF 5.20 GHz

32001 pts

Span 1200 MHz
11806763

Cate: 24 FEB 2020 1504 45

Single Channel
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrun ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

Jo At 0 dB BWT 1Tps VAW 3IMH:  Mode auto FFT
SGL Count 200/200

@ 17m View

Mi[1]
30 dBm:

20 dBm:

-60 dém

CF 5.20 GHz 32001 pts Span 1200 MHz
— e

11806763
Cate: 24 FEB 2020 150504

Single Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Single -14.2 4.1 -10.1 -13.2 4.1 -9.1
Port 3 Port 4
Channel Port 3 PSD Ica:létr)rle%}[/i((:nlr? Corrected Port 4 PSD chzggecc:iliglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Single -13.9 4.1 -9.8 -15.4 4.1 -11.3
Corrected Corrected Corrected Corrected P(C):r(;[n%lﬁt:iZ:s&LAf
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Single -10.1 9.1 -9.8 -11.3 -4.9
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Single -4.9 2.9 7.8 Complied

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Result: Pass

Ref Level

|

Jo At
SGL Cour
@ 17m View

30 dBm-

T
1 200/200

35.00 dBm  Offset 26,80 08 & RBW 1 MHz

2068 BWT

VBW 3 MHz  Mode Auto FFT

20 dBm:

Mi[1]

-60 dém

CF 5.20 GHz

32001 pts

11806763

oate: 24 FEB 2030 150838

Span 1200 MHz
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrur ] o
RefLevel 35.00 d8m  Offset 26.80 d8 & RBW 1 MH:z

Jo At 0 dB BWT 1Tps VBW 3 MH: Mode suto FFT

SGL Count 200/200

@ 17m View

Mi[1] 13.20 dim|

30 dém 530750070 GHz}
20 dém:

0 déim
0 dB

-60 dém

CF 5.20 GHz

32001 pts

Span 120.0 MHz
_
G we

11508763

fater 24 FEB 2000 150555

Single Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT
SGL Coun

1Tps VAW 3IMH:  Mode auto FFT
t 200/200
@ 17m View

30 dBm-

M1[1] 13.94 dim|
5.20992090 GHz]
20 dém

-60 dém

CF 5.20 GHz

32001 pts

Span 1200 MHz
11806763

(NN v
Cate: 24 FEB 2020 1511:14

Single Channel
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT
SGL Coun

1Tps VAW 3IMH:  Mode auto FFT
t 200/200
@ 17m View

30 dBm-

XTTRY] 15.47 dBm|
5.30373960 GHz|
20 dém:

ANmaSAn S | iy _!-‘;\ A A

-60 dém

CF 5.20 GHz

32001 pts

Span 1200 MHz
11806763

(NN v
Pate: 24 FEB 2020 151231

Single Channel
Result: Pass
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TEST REPORT VERSION 1.0

6. Measurement Uncertainty

The expression of uncertainty of a measurement result allows realistic comparison of results with reference

values and limits given in specifications and standards.

The uncertainty of the result may need to be taken into account when interpreting the measurement results.

The reported expanded uncertainties below are based on a standard uncertainty multiplied by an appropriate
coverage factor such that a confidence level of approximately 95% is maintained. For the purposes of this
document “approximately” is interpreted as meaning “effectively” or “for most practical purposes”.

Measurement Type Confidence Level Calcula_ted
(%) Uncertainty
AC Conducted Spurious Emissions 95% +2.49 dB
Conducted Maximum Peak Output Power 95% +0.59 dB
Conducted Maximum Power Spectral Density 95% +0.59 dB
Transmitter Duty Cycle 95% +3.4%
26 dB Bandwidth 95% +0.87 %

The methods used to calculate the above uncertainties are in line with those recommended within the
various measurement specifications. Where measurement specifications do not include guidelines for the
evaluation of measurement uncertainty the published guidance of the appropriate accreditation body is

followed.
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7. Used equipment

Test site: SR 7/8
ID Manufacturer Type Model Serial Cal Date Cal. Cycle
22 Rohde & Schwarz | Artificial Mains ESH3-Z5 831767/014 2019-07-09 12
23 Rohde & Schwarz | Artificial Mains ESH3-75 831767/013 2019-07-09 12
28 Rohde & Schwarz Passive Probe ESH2-73 none 2019-07-11 12
215 Rohde & Schwarz | Artificial Mains Network ESH2-75 879675/002 2019-07-05 12
349 Rohde & Schwarz | Receiver, EMI Test ESIB7 836697/009 2019-07-10 12
351 Rohde & Schwarz | network, Artificial Mains ESH3-75 862770/018 2019-07-08 12
370 Rohde & Schwarz | Current probe EZ-17 833335/010 2019-07-11 24
564 Teseq Impedance stabilisation network (ISN) | ISN T800 26076 2019-07-08 24
565 Teseq Impedance stabilisation network (ISN) | ISN ST08 26575 2019-07-09 12
616 Rohde & Schwarz | ISN ENY81-CA6 | 101656 2019-07-09 12
-/- Testo Thermo-Hygrometer 608-H1 08 lab verification n/a
Siemens
1603671 | Matsushita shielded room 2?2%171_'162 n/a n/a
Components
Test site: SR 9
. Calibration Cal.
ID Manufacturer Type Model Serial Date Cycle
472 Rohde & Schwarz Generator, Vectorsignal SMUZ200A 102409 2019-08-07 12
621 Ahlborn-Almemo Temperatur-/ Feuchtemessgerat | MA2470-S2 H16080099 | 2019-05-03 12
635 Rohde & Schwarz Signal generator SMB100A 179875 2019-07-09 12
636 Rohde & Schwarz switching unit OSP120 101698 2019-07-19 12
637 Rohde & Schwarz Spectrum Analyzer FSV40 101587 2019-07-11 12
445 Huber & Suhner RF Attenuator (10dB) 6810.17.AC 0047 lab verification n/a
-/- Mini Circuits RF Attenuator (3 dB) BW-S3 W2+ | 1741 lab verification n/a
-/- Testo Thermo-Hygrometer 608-H1 07 lab verification n/a
-/- Huber & Suhner 4 X4 MIMO RF Cables (18 GHz) | N-SMA -/- lab verification n/a
Siemens Matsushita . B83117-
1603668 Components shielded room B1422-T161 n/a n/a
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8. Report Revision History

Revision Details

Version
Number Page No(s) | Clause | Details
1.0 729 - Initial Version
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